«aanas. FCC RF Test Report Report No. : FG862615A

FCC RF Test Report

APPLICANT : PAX Technology Limited

EQUIPMENT : Smart Mobile Payment Terminal
BRAND NAME : PAX

MODEL NAME : A930

MARKETING NAME : A930

FCCID : V5PA930

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)
CLASSIFICATION : PCS Licensed Transmitter (PCB)

The product was received on Jun. 26, 2018 and completely tested on Jul. 17, 2018. We,
Sporton International (Shenzhen) Inc., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Shenzhen) Inc., the test report shall not be reproduced

except in full.

Zuie ShE NV&@ ®

TESTING
NVLAP LAB CODE 600156-0

Approved by: Eric Shih / Manager

Sporton International (Shenzhen) Inc.
1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan Shenzhen City
Guangdong Province 518055 China

Sporton International (Shenzhen) Inc. Page Number 1 10f22
TEL : +86-755-8637-9589 Report Issued Date : Aug. 17,2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : V5PA930 Report Template No.: BU5-FG22/24/27 Version 2.0



SPORTON LAE. FCC RF TeSt Report Report No. : FG862615A

REVISION HISTORY ....oiiiiiiiiiiianieianssrsrssssssssssssssesssssss s sssssss s sasssss s sasssssesasssssesasssnsesasssnnesssssnnessssssnasssssnnenssssnnnss 3
SUMMARY OF TEST RESULT ... ms e ms s sme s s ms s s mn e s smn s s m e e s e e s s e s s e s 4
1 GENERAL DESCRIPTION ... ciiiiiieiineresssssr s ssssssne s sss e s s s sss e ssssssn s s a s ssme s s sms e s s s smn e sasssnmesssssnmensssssnenss 5
PR N o o] o= o | SO 5
2 |V =T 01U = o2 (3= PRSP STPRR 5
1.3 Product Feature of EQUIPMENt UNdEr TESt ........uvviiiiiiiiiiiieee et 5
1.4  Product Specification of Equipment Under TESt .........cooiiiiiiiiiie et 6
1.5 Modification Of BEUT ... et e et e e e e e e e et e e e e e e e e e neneeeeeaaeaeannns 6
1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission Designator .............cccccovvieeeens 7
1.7 TeSHNG LOCAtION ...ttt e ettt e e e e et e e e st et e e e sabe e e e e aabeeeeen 7
1.8 Applicable StaNAards .............ooooiiiiiiii e e e e e e e aaaaaeaeaaes 8
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST .....cccevicesierisssmrerssssssesssssssesssssssesssssnsesssssnsessassnns 9
20t B =11 01V (oo [ T PSP OPUP P PPRPPR 9
2.2 Connection Diagram of TSt SYSIEM .....ccciiiiiiieiiie e 10
2.3 Support Unit used in test configuration ........... ..o 10
2.4  Measurement Results Explanation EXample ... 10
2.5 Frequency List of Low/Middle/High Channels.............cocuiiiiiiiiiiiiiii e 11
3 CONDUCTED TEST RESULT.......ciiiiiicieiiirreesssmre s sssssssesssmss s ssssss e e sssmsesssssnsesssssnsessassnsassassnsesssssnsessssnes 12
3.1 Measuring INSITUMENES ... 12
BT -] AT (1] o TP UPPRPPRRN 12
3.3 Test Result of CoNAUCIEA TEST........eiiiiiiiiie ettt e e e st e e e st e e e e sbeeeeeans 12
3.4  Conducted Output Power and ERP/EIRP ... 13
3.5 PeaK-t0-AVErage RaAtiO ......cooi it 14
3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement.................coeeeeiiiiiiiiiiee e, 15
3.7  Conducted Band EAQE .......oeiiiiiiiiiiiiieie ettt a e e e e e e e e e e s rraraaaaeaaaans 16
3.8  Conducted SPUriOUS EMISSION ........uuiiiiiii it e e e e e et e e e e e e e enraraeeaaeeaeaans 17
3.9 FrequENCY Stability.......cc.viiiiiiie e a e e e e raaaaeeaaans 18
4 RADIATED TEST ITEMS ... s s s e ss e s s s sa s me e e an e s e an e e s e nn e na s snnenanen 19
4.1 Measuring INSITUMENTS .......coii ettt bt e e s bt e e aba e e e eaneee s 19
N I 1= 0 T (1 o 2SR 19
4.3 Test Result of Radiated TesSt. .. .ot e e e e eeeeee s 19
4.4 Field Strength of Spurious Radiation Measurement ..............cccoveeiiiiiiiiiiiie e 20
5 LIST OF MEASURING EQUIPMENT ......ooiiicicierisesreeisssssesssssssesssssssesssssnsesssssnsessassnsesssssnsassassnsesssssnsessnssnns 21
6 UNCERTAINTY OF EVALUATION ........ooiiiiciecrrcrerrssssr e s ssssss s ssssss s sssss e e ssssms e s ssssnsesssssnsessnssnsessassnsessannes 22

TABLE OF CONTENTS

APPENDIX A. TEST RESULTS OF CONDUCTED TEST
APPENDIX B. TEST RESULTS OF RADIATED TEST
APPENDIX C. TEST SETUP PHOTOGRAPHS

Sporton International (Shenzhen) Inc. Page Number 1 20f22
TEL : +86-755-8637-9589 Report Issued Date : Aug. 17,2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : V5PA930 Report Template No.: BU5-FG22/24/27 Version 2.0



SPORTON LAE. FCC RF TeSt Report Report No. : FG862615A

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

FG862615A Rev. 01 Initial issue of report Aug. 17, 2018
Sporton International (Shenzhen) Inc. Page Number 1 30f22

TEL : +86-755-8637-9589 Report Issued Date : Aug. 17,2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : V5PA930 Report Template No.: BU5-FG22/24/27 Version 2.0
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Rep?rt FCC Rule Description Limit Result Remark
Section

Conducted Output .
§2.1046 Power Reporting Only PASS -
§22.913(a)(5) Effective Radiated <7 Watts PASS -
Power
>4 Equivalent Isotropi
quivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS
Equivalent Isotropic
§27.50(d)(4) Radiated Power <1 Watts PASS -
3.5 §24.232(d) Peak-to-Average <13dB PASS -
Ratio
3.6 §2.1049 Occupied Bandwidth Reporting Only PASS -
§2.1051
§22.917(a) Band Edge
3.7 §24.238(a) Measurement < 43+10log10(P[Watts]) PASS
§27.53(h)
§2.1051
§22.917(a) L
3.8 §24.238(a) Conducted Emission | < 43+10log10(P[Watts]) PASS
§27.53(h)
2221 ggg < 2.5 ppm for Part 22
3.9 ' Frequency Stability for PASS i
) §2.1055 Temperature & Voltage
§24.235 Within Authorized Band
§27.54
§2.1053 -
. Under limit
44 §22.917(a) Field Strength of | _ 5\ 1010g10(P[Watts]) | PASS | 32.44 dB at
§24.238(a) Spurious Radiation 2546.40 MHz
§27.53(h) )
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SPORTON LAE. FCC RF TeSt Report Report No. : FG862615A

1 General Description
1.1 Applicant

PAX Technology Limited
Room 2416, 24/F., Sun Hung Kai Centre, 30 Harbour Road, Wanchai, Hong Kong

1.2 Manufacturer

PAX Computer Technology (Shenzhen) Co., Ltd.
4/F, No.3 Building, Software Park, Second Central Science-Tech Road, High-Tech industrial Park,
Shenzhen, Guangdong, P.R.C.

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Smart Mobile Payment Terminal
Brand Name PAX

Model Name A930

Marketing Name A930

FCCID V5PA930

WCDMA/HSPA/DC-HSDPA/

HSPA+(16QAM uplink is not supported)/LTE/NFC
EUT supports Radios application WLAN 2.4GHz 802.11a/b/g/n HT20

WLAN 5GHz 802.11a/n HT20/HT40

Bluetooth BR/EDR/LE

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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Report No. : FG862615A

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx Frequency

WCDMA:

BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz

Rx Frequency

WCDMA:

BandV: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz

Maximum Output Power to Antenna

WCDMA:

Band V: 23.30 dBm
Band Il: 22.88 dBm
Band IV: 23.34 dBm

Antenna Type

FPC Antenna

Antenna Gain

Cellular Band: 1.50 dBi
PCS Band: 2.00 dBi
AWS Band: 2.00 dBi

Type of Modulation

WCDMA : BPSK (Uplink)

HSDPA/DC-HSDPA : QPSK (Uplink)

HSUPA : QPSK (Uplink)

HSPA+ : 16QAM (16QAM uplink is not supported)
DC-HSDPA : 64QAM

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator

Maximum | Frequency
Type of Emission

FCC Rule System ERP/EIRP | Tolerance
Modulation Designator

(W) (ppm)

Part 22 | WCDMA Band V RMC 12.2Kbps BPSK 0.1841 0.0011 ppm | 4M15F9W
Part 24 | WCDMA Band Il RMC 12.2Kbps BPSK 0.3076 0.0004 ppm | 4M13F9W
Part 27 | WCDMA Band IV RMC 12.2Kbps BPSK 0.3420 0.0015 ppm | 4M12F9W

1.7 Testing Location

Sporton Lab is accredited to 1ISO 17025 by National Voluntary Laboratory Accreditation Program
(NVLAP code: 600156-0) and the FCC designation No are CN5018 and CN5019.

Test Site

Sporton International (Shenzhen) Inc.

Test Site Location

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan
Shenzhen City Guangdong Province 518055 China

Sporton Site No.

FCC Test Firm Registration No.

Test Site No.

THO1-SZ

251365

Test Site

Sporton International (Shenzhen) Inc.

Test Site Location
China

TEL: +86-755-3320-2398

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan
Warehouse, Nanshan District Shenzhen City Guangdong Province 518055

Sporton Site No.

FCC Test Firm Registration No.

Test Site No.

03CH01-SZ

577730

Note: The test site complies with ANSI C63.4 2014 requirement.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA930

Page Number

1 7of22

Report Issued Date : Aug. 17, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0




SPORTON LAE. FCC RF TeSt Report Report No. : FG862615A

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI C63.26-2015

4 FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

’ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v03r01 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 9000 MHz for WCDMA Band V.

2. 30 MHz to 18000 MHz for WCDMA Band IV.

3. 30 MHz to 19100 MHz for WCDMA Band .

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
WCDMABandV | m RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
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GPORTON LAG.

FCC RF Test Report Report No. : FG862615A

2.2 Connection Diagram of Test System

System BT
AP router Notebook GPS Station
Simulator Earphone
Power
EUT Notebook
Source
Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |[Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. System Simulator | Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK [GPS-3030D |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.5 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.5+10=14.5(dB)
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Report No. : FG862615A

2.5 Frequency List of Low/Middle/High Channels

Frequency List
Band Channel/Frequency(MHz) Lowest Middle Highest
WCDMA Channel 4132 4182 4233
Band V Frequency 826.4 836.4 846.6
WCDMA Channel 9262 9400 9538
Band II Frequency 1852.4 1880.0 1907.6
WCDMA Channel 1312 1413 1513
Band IV Frequency 1712.4 1732.6 1752.6
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

CH |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - 0

EUT

0

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1

Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for WCDMA Band II.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2. The transmitter output port was connected to the system simulator.

3.  Set EUT at maximum power through the system simulator.

4. Select lowest, middle, and highest channels for each band and different modulation.

5.  Measure and record the power level from the system simulator.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2.3.4 (CCDF).

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

4. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows ANSI C63.26 Section 5.4

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was
measured.

5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows ANSI C63.26 section 5.6.4

2.  The EUT was set up in the thermal chamber and connected with the system simulator.

3.  With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows ANSI C63.26 section 5.6.5

2.  The EUT was placed in a temperature chamber at 20+5°C and connected with the system
simulator.

3.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.

4. For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the
battery operating end point, which shall be specified by the manufacturer.

5.  The variation in frequency was measured for the worst case.
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4 Radiated Test Items

4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

Metal Full Soldered Ground Plane

oo-]

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

Metal Full Soldered Ground Plane

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Ant. feed
point

R Antenna

Spectrum Analyzer ; Receiver

=

Spectrum Analyzer / Receiver
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

. .. Calibration
Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date | Due Date Remark
Spectrum Conducted
R&S FSV40 101078 9kHz~40GHz Apr. 19, 2018 | Jul. 15, 2018 | Apr. 18, 2019
Analyzer (THO1-SZ)
DC Power AnritsuGPS- Conducted
GWINSTEK EM882636 Max 30V Apr. 19, 2018 | Jul. 15,2018 | Apr. 18, 2019
Supply 3030D (THO1-SZ)
Thermal Ten Billion Conducted
LP-150U |H2014081803 -40~+150°C Jul. 20, 2017 | Jul. 15, 2018 | Jul. 19, 2018
Chamber Hongzhangroup (THO1-SZ)
EMI Test . Jul. 14, 2018~ Radiation
. Agilent N9038A | MY52260185| 20Hz~26.5GHz |[Apr. 19,2018 Apr. 18, 2019
Receiver&SA Jul. 17,2018 (03CH01-SZ)
Jul. 14, 2018~ Radiation
Bilog Ant Te CBL6112D 35408 30MHz-2GH Apr. 19, 2018 Apr. 18,2019
fog Antenna eseQ zebhz | Aer Jul. 17, 2018 | P" (03CH01-S2)
Double Ridge Jul. 14, 2018~ Radiation
ETS Lind 3117 119436 1GHz~18GH Jul. 28, 2017 Jul. 27,2018
Horn Antenna nagren z S e Jul. 17, 2018 | ¥ (03CH01-S2)
Jul. 14, 2018~ Radiation
SHF-EHF H e AH-840 101071 18Ghz-40GH Mar. 30, 2018 Mar. 29, 2019
oy com-power zatibnz o pvar Jul. 17,2018 | o (03CH01-S2)
. Jul. 14, 2018~ Radiation
LF Amplifier Burgeon BPA-530 102209 0.01~3000Mhz | Apr. 19, 2018 Apr. 18, 2019
Jul. 17, 2018 (03CH01-S2)
" AMF-7D-00 Jul. 14, 2018~ Radiation
HF Amplifier MITEQ 1707137 1GHz~18GHz | Oct. 19, 2017 Oct. 18, 2018
101800-30-1 Jul. 17,2018 (03CH01-S2)
. Jul. 14, 2018~ Radiation
HF Amplifier KEYSIGHT 83017A | MY53270104 | 0.5GHz~26.5Ghz | Oct. 19, 2017 Oct. 18, 2018
Jul. 17, 2018 (03CHO01-SZ)
TTA1840-35 Jul. 14, 2018~ Radiation
HF Amplifi MITEQ 1871923 18GHz~40GH Jul. 18, 2017 Jul. 17,2018
mpiter -HG z o e Jul. 17, 2018 | ¥ (03CH01-S2)
AC Power 61601000198 Jul. 14, 2018~ Radiation
Ch 61601 N/A NCR NCR
Source roma 5 Jul. 17, 2018 (03CH01-S2)
Jul. 14, 2018~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR NCR
Jul. 17,2018 (03CH01-S2)
Jul. 14, 2018~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR NCR
Jul. 17, 2018 (03CH01-S2)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.5dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.5dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.0dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 (1852.4| 1880 (1907.6|1712.4|1732.6|1752.6
RMC 12.2K 23.09 | 23.15 | 23.30 | 22.88 | 22.86 | 22.84 | 23.10 | 23.12 | 23.34

HSDPA Subtest-1 2174 | 21.97 | 22.03 | 21.70 | 21.72 | 21.68 | 21.66 | 21.95 | 21.94
HSDPA Subtest-2 2178 | 21.99 | 22.09 | 2146 | 21.83 | 21.75 | 21.73 | 21.97 | 22.02
HSDPA Subtest-3 2131|2152 | 21.61 | 20.89 | 21.35 | 21.28 | 21.26 | 21.50 | 21.54
HSDPA Subtest-4 2133 | 2163 | 21.61 | 21.21 | 21.35 | 21.28 | 20.90 | 21.50 | 21.18
DC-HSDPA Subtest-1 2142 | 2163 | 21.79 | 21.56 | 21.68 | 21.49 | 21.44 | 21.58 | 21.56
DC-HSDPA Subtest-2 | 21.40 | 21.65 | 21.77 | 21.53 | 21.69 | 21.47 | 21.43 | 21.59 | 21.59
DC-HSDPA Subtest-3 | 20.76 | 20.88 | 20.89 | 21.11 | 21.24 | 21.02 | 20.87 | 21.00 | 21.04
DC-HSDPA Subtest-4 | 20.77 | 20.89 | 20.87 | 21.10 | 21.28 | 21.05 | 20.88 | 21.03 | 21.00
HSUPA Subtest-1 2184 | 2165 | 21.70 | 21.33 | 21.71 | 21.68 | 21.38 | 21.75 | 21.40
HSUPA Subtest-2 20.61 | 20.85 | 20.92 | 20.48 | 20.45 | 20.35 | 20.49 | 20.37 | 20.45
HSUPA Subtest-3 20.86 | 20.59 | 21.23 | 20.60 | 20.05 | 20.73 | 20.26 | 20.38 | 20.55
HSUPA Subtest-4 20.81 | 21.20 | 21.48 | 21.14 | 20.89 | 20.88 | 21.06 | 21.32 | 20.85
HSUPA Subtest-5 22,20 | 21.90 | 22.20 | 21.70 | 21.80 | 21.60 | 21.70 | 21.90 | 21.90
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ERP/EIRP
WCDMA Band V (Gt - Lc=1.50 dB)
4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.09 23.15 23.30
Conducted Power (Watts) 0.2037 0.2065 0.2138
ERP(dBm) 22.44 22.50 22.65
ERP(Watts) 0.1754 0.1778 0.1841
WCDMA Band Il (Gt - Lc=2.00 dB)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 22.88 22.86 22.84
Conducted Power (Watts) 0.1941 0.1932 0.1923
EIRP(dBm) 24.88 24.86 24.84
EIRP(Watts) 0.3076 0.3062 0.3048
WCDMA Band IV (Gt - Lc =2.00 dB)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 23.10 23.12 23.34
Conducted Power (Watts) 0.2042 0.2051 0.2158
EIRP(dBm) 25.10 25.12 25.34
EIRP(Watts) 0.3236 0.3251 0.3420
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Peak-to-Average Ratio

Mode WCDMA Band V(dB) | WCDMA Band II(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.19 2.78 3.19
Middle CH 2.55 2.96 3.04 PASS
Highest CH 3.13 272 3.19
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Spactrum

Lowest Channel

Ref Level 30,00 dim

Offsat 14.00 o8

Spactrum

Ref Level 30,00 dBm Offset 14.50 d8
Ant 0B AGQT 2 ms @ RBW 10 MHz 0B AGQT 2 ms @ REW 10 MHz
®15a View
0.1 0.1
.01 .01 g
3 j
b ¥
L 1
1€ 1€
T T
i i
| |
1E- . 1E- -
i |
1£- - 1£- |
E,F 26,4 MHz aan Per + 20,00 B E,F 1.6524 GHz aan Per + 20,00 B
¥ Functinn Saraplas: 130000 ¥ Function Satnplas: 130000
Maan reak | crest | ww | 10 | oaes | oopow | Maan reak | crest | | 10 | o | oopms |
Trace 1 [ 5279 gBm | 26 24 cem 3.50 dB 174 2,70 db 2,16 di 3,38 db Trace 1 [ 52 56 gBm | 2660 cem 3,05 di 1,56 08 243 db 2,76 db 2.0 db
| T" Measurmg... 117} P 1 :—.— Measuring... 1T 4

Middle Channel

Middle Channel

2 ms @ RBW 10 MKz
@153 View

Spactrum = Spectrum i
®ef Lovel 30,00 dBm Offsat 1400 &
Ant 0B AQT

Art

waf Laval 30,00 dBm

Offsat 14.50 &

0B AQT 2 ms @ REW 10 MHz
@153 view
o - o
A, 5
N
001 § o 0.0t . 3
T 4
| |
IE 1 1E :
| :
{ . |II
o7 Sl ) M| ' | —— N, -} S | FES— —V— P37 MENE ) ( 'S SV S — I —
% 1 %
‘ .II
1E-015 + 1E-015 4
|
EF [ETRT jwan Pvr + 20.00 dB F 188 GHz jwan Pvr + 20.00 dB
£ ¥ ibution Function Bamples: 130000 £ ¥ + Function Bamples: 130000
Mean | Peak | Crest | | 1% | oawe | oo1me | Mean | Peak | Crest | | 1% | ooawe | oo1me |
Trace 1 | 2242 dBm 25.23 tBm 2,74 di 1,54 di 2,23 dB 2.55 dB 2,72 di Trace 1 [ 22.54 dbm 2589 tBm 3,35 di 168 di 2,55 di. 2,96 dB 3,19 dB
il eererer . INERIREED W8 .- il Tearerer RN U8 y

Highest Channel

Highest Channel

&)

Spactrum Spectrum =
®et Lavel 30,00 dbm  Offsat 14 00 o9 wet Lavel 30,00 dbm  Offset 14.50 o9
Art 30cEAQT 2 ms @ REW 10 MHz Art 30cEAQT 2 ms @ REW 10 MHz
@152 viow @152 viow
s Y
.01 | .01 .
Y |
1E-03 + “ 1E-O || “
| 1
1 |
i T
i i
|
1E-0 " 1E-0
E_ OF @:46.6 MHz gan Pwr + 20,00 dB E oF 1,9076 GHz an Pwr + 20,00 dB.
¥ Functinn Bamplas: 130900, ¥ Functinn Bamplas: 130900,
Maan | Peak crast | 1w | 10 | ooans | paores | Maan Peak crast | 1w | 10 | ooans | paores |
Trace 1 [ 5264 dim | 26 52 cBm 3,46 dB 174 dB 2.7z db 313 dB EEEE) Trace 1 [ 52 46 dém | 25 45 cBm 2,95 db 157 dB 2,36 db .72 db 243 db
| emsurmee NRRERNAD W8 | emsurmee NRRERNAD W8
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spactrum

Ref Level 30,00 dBm Offset 14.50 d8

At 0B AGQT 2 ms @ REW 10 MHz
0.1

b
0.0t -
E:
1€ i
s

E.F 1.7174 GHz

v Function Satnplas: 130000
Maan | reak | crest | wm | 10 | oaes | pomow |
trace 1 [ 2156 gBm | 2451 cem .64 di 17148 2.70 di- 2,16 di 3.45 db

e T R

Middle Channel

Spactrum

Ref Loval 30,00 dBm  Offset 1450 5

Ant 0B AQT 2 ms @ REW 10 MHz
(@155 view
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o
0.01 " e
1E-03 '
1
i
{ 5
or e L. ]I SN (———. 1
|
1E-05
|
%F 1776 GHz jwan Pvr + 20.00 dB
£ ¥ ion Function Bamples: 130000
Moan | Peak |  Crest | 1ome | 1% p.ase | o018 |
Jrace 1 | 22 31 dBm 25.70 tBm 3,40 di 168 di 261 di 3.04 dB 3.28 dB
m Measurmg...  ERIIEEY

Highest Channel

=

Spactrum
®et Lovel 30,00 din
Art 30 o8
8153 View

Offset 14.50 o
AQT 2 ms @ RBW 10 MHz

lleF 17526 Ghz

| gan Pyr + 20,00 dR
¥ Functinn Bamplas: 130900,
Maan | Paak crast | 1w | 10 | ooans | paores |
Trace 1 [ 2124 dim | 2479 cBm 3.55 db 171dB 2.70 db 316 d8 2.39 db
- — ——
L
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26dB Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.73 4.73 4.71
Middle CH 4.75 4.71 4.72
Highest CH 4.70 4.73 4.71
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 30,00 dbm  Offset 14
Att 0 EWT

) o8 = RBW 100 kHz
4 @ VBW 300 kH:

Moda Auto FFT

Spectrum

Ref Level 30,00 dbm  Offset 14
Att 0 EWT

] 06 = RBW 100 kHz
VBW 300 kH:

Moda Auto FFT

Wi Wi
E - Ty E : ey
G [ )
W 0 factor 103
0 0 dim——— —F
¥
-10 den—i— ~ -10 den—i— — -
- |
£ dlpen - — = -
-5
40 dBm -40 dBm
50 dien— i 50 diem—t— . i i 1 5 = ils g ke
e d e d
CF 8264 MHz 1001 pts Bpan 10.0 MHz CF 1.8524 GHz 1001 pts Bpan 10.0 MHz
Markar Markar
Type | Ref | fre | H-valus | Y-value | Function | Funetion Result | Type | Ref | fre | | -value | Function | Funetion Result
Mi | 1 826,979 Mz 9,07 ga ol down | $.725 Mz Mi | 1 7 19.05 dam ol down | 4,725 Mz
T1 | i ndg | 26.00 di T1 | -6.93 cam ndg | 26.00 dB
T2 1 928758 MHz 0 factor 175.0 12 1 -6 E6 dEm 0 factor 3518

Middle Channel

Middle Channel

®ef Laval 30,00 dBm Offsat 14.00 05 = RBW 100 kHz

®ef Laval 30,00 dBm  Offsat 14.51 8 = RBW 100 kHz

AL 3 06 SWT 19 s & VBW 300 kHz  Mode Auto FFT AL 3 06 SWT 19 s & VBW 300 kHz  Mode Auto FFT
(@ 10) Max (@ 10) Max
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PR ey .
10 10
/ \
o dam = o dam ¥
LF Y
1 - 1
| T
k] . LA
= Ve
304 £ e aall o
40d
50 d s
-60 d 64 dim
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1,08 GHz 10101 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result | _Type | Rat | Trc | H-value | ¥ valus | Function | Function Result |
ML 1 835.531 MHz 10.34 dbm ndb_down 4.745 MHz [ w1 | ] 13.69 cEm ndE down | 4,708 MFz
T1 1 £34.022 MHz -6.49 dbm ndp 26,00 dB. T1 1 ~7.00 dam ndé 26.00 di
T2 1 838.768 MHz -6.95 dBm Q factor 176.1 T2 1 1,882358 ¢ 5.51 diim 0 factor 359 4
i () [ r —

Highest Channel

Highest Channel

wef Laval 30,00 dBm

Offsat 14.00 & = RBW 100 kHz

Offsat 14.50 & = RBW 100 kHz

0B SWT 19 us & VBW 300 kHz  Moda Auto FFT ) o8 SWT 19 us & VBW 300 kH:  Moda Auto FFT
20 dBm- 20 dBm-
1o 1o
Fi \
o dam T o dam _. %
i ¥ ! ¥
-10 -10 '|
o 24 i = T
e Y - i e - e T
- e .
47 d 47 d
-50 -50
-6 di -6 di
CF 8466 MHz 1001 EH KEun 10.0 MHz. CF 1.9076 GHz 1001 EH KEun 10.0 MHz.
Marker Marker
Typos | Resd | Tres | H-value | Y-value | _Function | Function Result | Typos | Resd | Tres | | Y-value | _Function | Function Result |
(T 1 a47 FER . down | 4,605 Wiz i w1 1 1865 cam b down | z
T 1 nda | 26.00 dB T 1 nda |
T2 1 Q factor 1E0.4 T2 1 Q factor
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30,00 dim
Att 0 8

Ofsat 1450
HEWT

o6 = RBW 100 kHz
16 pd & YBW 300 kHz

Moda Auto FFT

0 dime—

-10 dien—— 1L

-40 dBam

50 B~

24 ds

CF 1.7124 GHz

Hpan 10.0 MHz

Marker

Funetion Result

Type | Ref | Trc |
M1 | 1
T1 &
T2 1

4,705 Mhz
26,00 dB
364.1

[

Middle Channel

Spactrum

Raf Laval 30,00 dBm  Offsat 1450 &6 = RBW 100 kHz

Att 30 05 SWT 1045 @ VBW 300 kW2 Mode suto FFT
@ 1P Mar

CITEY
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o dam —- \
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) ||
o Pl ki
o Ty Y, I

| st -

40 din

=)

&4 dim

CF 1,726 GHe 1001 pis Span 10.0 Wz
Marker

Type | Rat | Trc | H-value | ¥ valus | Function | Function Result |
(T | 1 317 13 B4 dam ndg down | 4,

T1 1 ~7.51 dam g
T2 1 7.42 dam Q factor

Highest Channel

Spactrum

Wet Lavel 30,00 dbm  ONSet 14.50 05 = RBW 100 FH7
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175
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1
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0 i T e
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Marker

Type | Red | Tre | Yovalue | Function | Function Result
| M1 I 67 dam ndl down | 4,705 MHz

T 1 -8.13 dam ndg |
T2 1 -8.33 dam 0 factor
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Occupied Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.14 413 412
Middle CH 4.15 412 412
Highest CH 4.1 413 412
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 30.00 dim Offset 1400 8 RBW 100 kHz

Att 0 EWT 10 s @ VBW 300 kHz  Mode Auto FFT

Spectrum

Ref Level 30.
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.00 dibm  Offset 1
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Type | Ref | fre | H-valus | Y-value | Function | Funetion Result | Type | Ref | fre | Yovalue | Function | Funetion Result |
M1 | 2 18.63 dam | M1 1 19.04 dam I
T1 | 9.5 cEm Occ Bw | 4.135664138 MHT T1 1 9,45 cam Occ Bw | 4.135ETA1EE MHT
T2 1 247792 b 9,63 dem T2 1 9.64 cem
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Spactrum 1"‘5"“
Weof Lavel 30,00 9Bm  Ofset 1400 ;8 RBW 100 bHz
AL 3 06 SWT

19 s & VBW 300 kHz  Mode Auto FFT

Spactrum

waf Laval 30,00 dBm

Offsat 1450 ;1 RAW 100 bhZ

Ant 0 05 SWT 1945 @ VBW 300 k2 Moda uto FET
@ 1Pk Ma @ 1Pk Ma
Wi 19,53 4o | ST
20 = T " 20 | ]
10 W 10 24
i 3
o dam _ ¢ o dam ra T
! \ { il
1 T 1 7
" / 1 1
Pty Al | \
— 2 o - f 1
204 -2 iy et - ]
40d 48 i
-50 dl =)
-60 dl -64 dim
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1,08 GHz 10101 pts Span 10.0 Wz
Marker Marker
Type | Ref | Tre | X-value v-value | Function | Function Result Type | Rat | Tec | H-walie | vwale | Function | Function Result |
M1 1 835.531 MHz 19.33 dem } M1 | 1.8791 Hz 18.71 dEBm |
T1 1 834.3021 MHz 9.74 dBm Occ Bw 4.145854146 MHz T 1 9.41 dim Gt B 4115884118 MHz
T2 1 838.44795 MHz 9.71 dBm T2 1 9.61 dém
] QI T [

Highest Channel

Highest Channel

Spactrum

wef Laval 30,00 dBm

Offsat 14.00 &
Alt M 8 SWT

RBW 100 kHz

19 ys & VBW 300 kH:  Mode Auto FFT

Ref Lavel 30.0

Spectrum

(®)

0 dém Offset 14.50d8  RBW 100 kHz

o att 3008 SWT 19 us @ VBW 300 kHz  Mode Auto FFT
(@ 17K Max
M1[1] 19.04 dBm)|
20 4B < 1.90673100 GHz
20 + 2 P ¥ Y WP e Y 1 4.125874126 MHz|
— i s e fo
10 dis 10 df T
Y i
o dam — - 04l /
f \ /
-10 ! -10 dem s ¥
1
WA J \\
20 d s - 20 de f =
7 b & ~ V4
Y | 1 b - i N
| -3n.pe =
41 des -40 dBm
50 50 dam
-840 di 60 dim-
CF 8406 MHz 1001 pis Bpan 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
[Marker Marker
Typos | Resd | Tres | H-value | F-walue | Function | Function Result | Type | Ref | Trc| X-value | v-value | _Function | Function Result |
T I 19,16 dam | M1 1 1.806731 Ghz 19.04 dém
Tl 1 2 941 dam Occ Bw | BI4108 Mz T1 1 1.9055421 GHz | 9.45 dBm Occ Bw 4125874126 MHz |
T2 1 843 67752 MHz 9,78 dam T2 1 1,9086679 GHz 9,61 dBm
g

[ N
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FCC RF Test Report

Report No. : FG862615A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30,00 dim

Offset 1450 8  RBW 100 kHz

At N 19 s @ VBW 300 kHz  Mode Auto FFT
Wil 1
20 din | 4
1 i
/ \
0 Ty 4~
| A
-10) ey g L Ly
I |
2 d |
. S e
-40 dBm
-5 dim—
£ des
CF 1.7124 GHz 1001 pts Hpan 10.0 MHz
Marker
Type | Ref | Trc | | v-value | Function | Funetion Result |
1] 1 17.61 cam T
T1 1 He 3.14 dam Oct Bw | 4115884116 Miz
T2 1 17144678 GHz a.78 dam

. -

Middle Channel

Spactrum

waf Laval 30,00 dBm

Offsat 14,50 &

RBW 100 kHz

Att 30 05 SWT 1045 & VBW 300 kW2 Mode suto FFT
[@1Fi Ma
CITEY
0 e i '3
bl
o dam - g
/ \
1 7 L
|
=] L
W
R ==
40 din
=)
60 dBm
CF 1,726 GHe 1001 pis Span 10.0 Wz
Marker
Type | Rat | Tre | Yovalus | Function | Funetion Result |
([ 1 18.67 dam |
T1 1 9.53 d&m Occ Bw 4,115684118 MHz
T2 1 9.66 dam

[

Highest Channel

&

wef Laval 30,00 dBm

Offsat 14,50 &

RBW 100 kHz

AL ) o8 SWT 19 us & VBW 300 kHz  Mode Auto FFT
Ml 770 dom|
20 45 11 100 Gz
20 4Bm ' B M
G | SO -7 L 16 Mh2
10 dis
o dam o -
-0 T :
{ 1
) In
27 dbe
N
20 e ——
40 dee
-50
80 db
CF 1.75206 GHz 1001 Eki SEun 10.0 MHz
[Marker
Type | Ref | Tre | Yowalue | Function | Function Result |
™ w1 1 17.78 cam |
T 1 5.3 dam occ Bw | 4,115684115 Miz
T2 1 4.74 dam

(I
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GPORTON LAG.

FCC RF Test Report

Report No. : FG862615A

Conducted Band Edge

WCDMA Band

V (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
o=
rum v
Ref Level 29.00 dém  Offset 14,00 dB sode Auto Swesp . 29.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 EvgPwr o1 avgrwr
Limit Gheck SPER |
20 dhlie URIOLIE | INE ARS o0 akipe FEURIC LINE ABS
- 10 g8 —
il pS— = L B |
> 0 degf
' Az F
/ \ f
- \". _1? dn
i | ki
1 ¥ E)J dBm
| I.-’f‘ |
- VI
i o o dan—t
-40 ¢B
P
-50 dBm
60 B
Start 820.0 MHz 2503 pts stop 829.0 MHz | ([ Start 4+.0 MHz 2503 pts Stop B55.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PoweraAbs | ALimit Range low |  Rangelp | REW | Frequency | Powerabs | ALimit
820,000 MHz | 823.000 MHz 100,000 kkiz -28.32 dém | -16.32 dB 544,000 MHz 649,000 MHz 100,000 kHz B47,95654 MHz | .39 dbm -26,61 db
873,000 MHz | 824,000 MHz | 50,000 kHz 249.000 MHz 850,000 M 50,000 kHz 849, 17465 MHz | -26.28 dBm -15.22 db
624,000 Mz £20.000 MHz 100,000 kHz 550.000 MHz BES.000 M 100.000 kHz B50.18232 MHz -32.35 dBm a5 dB
- - — —
i ] J i ) o

WCDMA Band |

I (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

ctrum

Ref Level 29.50 dém
SGL Count 100/100

Offset 12,50 dB mMode Auto Swesp

1 avgPwr

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : V5PA930

[@1 augPwr
Limit © 2 SPURIM |
URIDUS _LINE_ABS LINE_ABS
- 10 ciBm
A = j
o dagp ;
/ \ |
- 10/ dem -+
\ 4; \ |
! ’ 2
| dem o, |
1 ! ¥y
I T “‘“m,,_\n
NN e
-40 dean- |
=50 b |
-60 dBm |
GF 1.85 GHz 2503 pts Span 10.0 MHz CF 1.91 GHz g_:'iuﬁ pts .‘sgan 10.0 MHz
[ Spurious Emissions Spurious Emissions
Range low | Rengeup | RBW | Fr Power Abs | ALimit | Range Lov | REW | Frequency | Powerahs | ALimit
1,845 GHz | 1.849 GHz | 1.000 MHz 1.84889 GHz 5 9.51 dB 1.905 GHz 100,000 kHz 1,80755 GHz 7.36 dbm 27
1,849 GHr | 1.850 GHz | 50.000 kHz L -13.20 B 50.000 kHz 1.91000 GHz | -25.71 diim
1,850 GHz 1.B55 GHz 100.000 k.H: = -27.66 dB 1.000 MMz 1.91101 GHz | ~21.69 dBm
i v
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FCC RF Test Report

Report No. : FG862615A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

5y

ctrum

Highest Band Edge

@

Spectrum I

Ref Level 29.50 dém

Offset 12,50 dB
SGL Count 100/100

mMode Auto Swesp

Ref Level 29.50 dBm

Offset 14.50 dB Maode &uto Sweep

SGL Count 100,100
@1 tygPwr
Limit b |
20 e _§PURIOUS LINE _ABS LINE_ABS
10 dém 10 cBm -
- o |
0.dBr o dam ol i
/ 1 4 \
v -y -10/dBm - |
5 .' ) ! \ 1
| 1 | | |
- t -20) diri- i
LA
30 dar I PPt A b
o R 7Y 1| #° ™ o,
D il Y = V) M
v voONY ™
-50 dBr =50 b i
60 -60 dBem |
Start 1.705 GHz 2503 pts Stop 1.715 GHz | ||| Start 1,75 GHz 2503 pts Stop 1.76 GHz
purious Emissions spurlous Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range low |  Rangelp | REW | Frequency | Powerabs | ALimit
1,705 GHz | 1.709 GHz 1.000 MHz 1.70802 GHz ~26.53 dim | -13.53 dB 1,750 GHz 1.755 GHz 100,000 kHz 1.75263 GHz 6,11 dBm -28.89 db
1,709 GHz | 1.730 GHz | 50.000 kHz 1.705984 GHz | -29.72 dam | -16.72 dB 1,755 GHz 1,756 GHz | 50.000 kHz 1,75500 GHz | -30,05 dim | -17.05 b
1.710 GHz 1.715 GHz 100,000 kHz 171288 GHz 6,11 dém -28.59 di 1.756 GHz 1.750 GHz | 1.000 Mz 1.75601 GHz | -27.33 dBm -14.33 dit
1 — - - —
i 4, “ It P
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saanias. FCC RF Test Report

Report No. : FG862615A

Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24,00 dBm  Offset 14.00 o8 Mode auld Sween

SGL Count 10/10

INE_ABS

Spectrum

Ref Level 24.50 dBm  Offset 14.50 08 Mode auld Sween

SGL Count 10/10

INE_ABS

el 1IEe B | ] e R (SRS Htart G0.0 MHz 48006 pts Htop 19.1 GHr
Htart 30, HEz 2HO0S5 pts Hlop 9.0 GHz ‘Bpurious Emissions
[Spuricus Emissions Hangelow | HRangeUp | REW | Frequency | Powerabs | ALimit |
Range Low | RangeUp | REBW 1 Fraquancy |  Powerabs | 30,000 MHz | 1,000 GHz | 1.000 Mz | 67303096 MHz |
) 819 EOZ60 MHz -21.16 dBm 1,845 GHz | 1.000 MHz
Be2. [ z 1.000 MHz
51.65 oBm | 1.000 MHz |
| 5 -g8.54 cBm | 1.000 MHz
5.000 GHz 1.000 MHz 7.55131 GHz -28.49 dBm 1.000 MHz

Middle Channel

Middle Channel

Spactrum

Ref Level 24,00 dBm  Offset 14.00 o8 Mode Aulo Sweep

SGL Count 10/10

Spactrum

Ref Level 24,50 dBm  Offset 1450 o8 Mode Aulo Sweep

SGL Count 10/10

-50 dBm
-0
-7 des
Start 20,0 MMz J0005 pts $lop 19.1 GHz
ZRO0S pits Stop 6.0 GHz Emissions
Range Love RBW | Fraquancy | powerabs |
| _Frequency | Ppowerabs | ALl A 30,000 MHz | 1.000 Mz BEDE3IZ1E MHz -23.E3 Am
564.235933 MHz -21.67 dBm -20.87 o8 1.000 GH. 1.000 MHz
944.09420 MHz | 34.01 oBm | 21.01 08 1,000 MHz
-31.12 dBm | -18.512 0B 1.000 MHz
-29.00 d&m 1000 MHz
20,40 tBim -15.40 08 1.000 MHz
Spectrum ? Spectrum ?
Ref Lovel 24,00 dbn  Offsat 14.00 o8 Mode Autg Swees Ref Lovel 24.50 dbn  Offsat 14.50 o8 Mode Autg Swees
SGL Count 10710 SGL Count 10710
(@1 May
20 dhdfal Tk
Lins INE_AB SPURIOUS_|LINE_ABS
10 dis
0 damr 0 da
-30 dBm—
Std
-6 dben—
70 di
70 di |
Htart 30.0 MHz ABO0G pls HDE 19.1 GHz
Star 30,0 Mz ZA005 prs Stop 8.0 GHz Copirionts Erizah
| Sipusrious Emissions | Rangelov | Rangeup | REW | Frogquency | Powerabs | Alimit |
Fraguancy | Powerabs | 30.000 MHz | | 1,000 Mz | 09 MHz |
L, n 1.000 MHz
7.000 GHz | 13600 GHz |
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FCC RF Test Report

Report No. : FG862615A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30,00 dBm  Offset 14.50 08

Mode auld Sween

-6
Htart 30.0 MHz 48006 Ekﬁ “luE 18.0 CHz
Spurious Emissions
Hange Low | Rangeup | REW l Eraguency | Powerabs | |
30,000 MHz | 00 GH 1.000 Mz | 54,565 I
1,000 GHz 1.000 MHz
1. 764 GHz 1.000 MHz
3,000 GHz | 1.000 Mz |
7.000 GHz | 1.000 MHz
12.600 GHz 1.000 MHz

Middle Channel

Spectrurm
Ref Lovel 30,00 dBm  Offset 1450 o8 Mode Ao Sweep
SG unt 10/10
50 dBs
-BQ
Start 20,0 MMz J0005 pts $lop 18.0 GHz
Spuriows Emissions
| Range Low Rangs Lig REW | Fraquancy |
30,000 MHz | 1,000 GHz 1.000 MHz TE3.OTDOG MHz
1.000 GH2 1.000 MHz 1.64810 GHz
1.000 MHz 2.64035 GHz |
1.000 MHz
1000 MHz
1.000 Mz

Highest Channel

Spactrum

Reof Level 30,00 dBm  Offset 14.50 08
SGL Count 10/10

Mode Ao Sween

JINE_ARS |

-50
60 dBm
Htart 30.0 MHz ABO0G pls HDE 18.0 GHz
Spurious Ermissions
Range Lowe | Rangeup | REW | Fraguency Powerabs | alimit |
30.000 MHz | | 1,000 Mz | 95612044 MHz -33.77 gam | -20.77 88
1.000 GHz 1.000 MHz 1.02484 GHz -33.41 dBm
1.760 GHz | 1.000 MHz 2.B4B4E GHz 45 cBm |
2,000 GHz | 1,600 MHz | . 3
7.000 GHz | 1.000 MHz
13.400 GHz 1.000 MHz
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saanias. FCC RF Test Report

Report No. : FG862615A

Frequency Stability
Test Conditions | Middle Channel gﬁ%’ﬂg_gi’;ﬂ; 22:;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0010
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Test Conditions Middle Channel x:;%lvzggzgzsl; Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0001
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage = 7.2V.

; Battery End Point (BEP) = 6.8V. ; Maximum Voltage =8.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG862615A

Test Conditions | Middle Channel ‘(’\IIQ?WDCMS.B;(T;L\), N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0008
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:

1. Normal Voltage =7.2V.

; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage =8.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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GPORTON LAG.

FCC RF Test Report

Report No. : FG862615A

Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

WCDMA Band V(RMC 12.2Kbps)

Frequency| ERP Limit O.ve.r SPA.\ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -61.55 -13 -48.55 -67.11 -65.96 2.84 9.40 H
2472.6 -47.34 -13 -34.34 -59.94 -52.09 3.70 10.60 H
3296.8 -65.43 -13 -52.43 -80.19 -71.51 4.37 12.60 H
Lowest 4121 -56.44 -13 -43.44 -74.01 -62.06 4.85 12.62 H
1648.4 -65.20 -13 -52.20 -69.91 -69.61 2.84 9.40 \%
2472.6 -45.47 -13 -32.47 -58.55 -50.22 3.70 10.60 \%
3296.8 -66.53 -13 -53.53 -80.10 -72.61 4.37 12.60 V
4121 -59.07 -13 -46.07 -76.78 -64.69 4.85 12.62 V
1672.8 -58.82 -13 -45.82 -64.38 -63.23 2.84 9.40 H
2509.2 -50.25 -13 -37.25 -61.44 -55.00 3.70 10.60 H
3345.6 -64.87 -13 -51.87 -79.63 -70.95 4.37 12.60 H
Middl 4182 -56.83 -13 -43.83 -74.40 -62.45 4.85 12.62 H
adie 1672.8 -62.37 -13 -49.37 -67.08 -66.78 2.84 9.40 V
2509.2 -47.51 -13 -34.51 -59.94 -52.26 3.70 10.60 V
3345.6 -65.87 -13 -52.87 -79.44 -71.95 4.37 12.60 \%
4182 -59.68 -13 -46.68 -77.39 -65.30 4.85 12.62 \%
1697.6 -62.51 -13 -49.51 -68.07 -66.92 2.84 9.40 H
2546.4 -51.73 -13 -38.73 -62.20 -56.48 3.70 10.60 H
3395.2 -65.43 -13 -52.43 -80.19 -71.51 4.37 12.60 H
4244 -58.35 -13 -45.35 -75.92 -63.97 4.85 12.62 H
5092.8 -60.94 -13 -47.94 -81.45 -66.55 4.94 12.70 H
Highest 5941.6 -55.85 -13 -42.85 -77.20 -60.95 5.75 13.00 H
'ghes 1697.6 -62.64 -13 -49.64 -67.35 -67.05 2.84 9.40 V
2546.4 -45.44 -13 -32.44 -58.51 -50.19 3.70 10.60 V
3395.2 -66.29 -13 -53.29 -79.86 -72.37 4.37 12.60 \%
4244 -59.50 -13 -46.50 -77.21 -65.12 4.85 12.62 \%
5092.8 -61.57 -13 -48.57 -81.55 -67.18 4.94 12.70 V
5941.6 -55.75 -13 -42.75 -77.24 -60.85 5.75 13.00 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG862615A
WCDMA Band lI(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -54.59 -13 -41.59 -74.20 -62.34 4.85 12.60 H
5557.2 -54.20 -13 -41.20 -77.65 -61.72 5.58 13.10 H
Lowest 7409.6 -58.00 -13 -45.00 -81.52 -62.74 6.56 11.30 H
3704.8 -55.91 -13 -42.91 -76.3 -63.66 4.85 12.60 V
5557.2 -54.02 -13 -41.02 -78.07 -61.54 5.58 13.10 \%
7409.6 -58.22 -13 -45.22 -81.76 -62.96 6.56 11.30 \%
3760 -55.83 -13 -42.83 -75.44 -63.58 4.85 12.60 H
5640 -51.19 -13 -38.19 -74.64 -58.71 5.58 13.10 H
Middle 7520 -57.76 -13 -44.76 -81.28 -62.50 6.56 11.30 H
3760 -54.73 -13 -41.73 -75.12 -62.48 4.85 12.60 V
5640 -52.22 -13 -39.22 -76.27 -59.74 5.58 13.10 \%
7520 -57.63 -13 -44 .63 -81.17 -62.37 6.56 11.30 V
3815.2 -52.77 -13 -39.77 -72.38 -60.52 4.85 12.60 H
5722.8 -52.42 -13 -39.42 -75.87 -59.94 5.58 13.10 H
Highest 7630.4 -57.90 -13 -44.90 -81.42 -62.64 6.56 11.30 H
3815.2 -51.28 -13 -38.28 -71.67 -59.03 4.85 12.60 V
5722.8 -52.57 -13 -39.57 -76.62 -60.09 5.58 13.10 \%
7630.4 -57.78 -13 -44.78 -81.32 -62.52 6.56 11.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG862615A
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
34248 -54.60 -13 -41.60 -73.44 -61.48 5.60 12.48 H
5137.2 -53.50 -13 -40.50 -79.16 -59.18 7.10 12.78 H
Lowest 6849.6 -50.71 -13 -37.71 -79.00 -54.10 8.38 11.77 H
3424.8 -57.19 -13 -44.19 -75.53 -64.07 5.60 12.48 V
5137.2 -54.23 -13 -41.23 -79.11 -59.91 7.10 12.78 \%
6849.6 -51.21 -13 -38.21 -78.62 -54.60 8.38 11.77 \%
3465.2 -53.99 -13 -40.99 -73.31 -60.84 5.65 12.50 H
5197.8 -50.73 -13 -37.73 -76.53 -56.40 713 12.80 H
Middle 6930.4 -50.13 -13 -37.13 -78.33 -53.53 8.40 11.80 H
3465.2 -56.15 -13 -43.15 -74.98 -63.00 5.65 12.50 V
5197.8 -53.18 -13 -40.18 -77.91 -58.85 713 12.80 \%
6930.4 -50.77 -13 -37.77 -78.59 -54 17 8.40 11.80 V
3505.2 -55.09 -13 -42.09 -74.86 -61.93 5.68 12.52 H
5257.8 -54.25 -13 -41.25 -78.76 -59.92 7.15 12.82 H
Highest 7010.4 -50.44 -13 -37.44 -78.78 -53.87 8.42 11.85 H
3505.2 -56.93 -13 -43.93 -76.22 -63.77 5.68 12.52 V
5257.8 -54.76 -13 -41.76 -78.21 -60.43 7.15 12.82 V
70104 -50.46 -13 -37.46 -78.76 -53.89 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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